7.20 M Wide Road

| SITE PLAN SHEETNO. 1/5
- e SITE PLAN
o . f PLAN SHOWING THE PROPOSED CONSTRUCTION OF
) | STILT FLOOR + 4 FLOORS (HEIGHT -18.30M) HIGHER
? SECONDARY SCHOOL BUILDING AT S.NO.191/1, 191/2,
| ‘ | 191/3, 191/4, 191/5, 191/6, 191/7 & 191/8 OF KARAPAKKAM
é : \ VILLAGE WITHIN THE LIMITS OF GREATER CHENNAI
¥  essOSR) — | ‘ CORPORATION.
~ T e \ ’ _ g A) AREA STATEMENT SQM.
| R — A A A A A A A A A Y A A A Y A A A 7 \) | o AREA AS PER PATTA 19770.00
R R A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A\ | PROPOSED SITE 2 AREA AS PER DOCUMENT 19770.00
2>m Ht Compound wall . - LEAST AREA CONSIDERED FOR FSI 19620.50
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A AW 3 — ] Z ROAD WIDENING GIFTED TG CMDA 12950
%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%-3;5"’3% % 3 OSR AREA 1976.65
R 240" WIDE ROAD = TOTAL FSI AREA
2 A A A A A A A A A A A A A A A A R A I Z e s Ll
L .
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A | COVERAGE AREA (PERCENTAGE %) NA
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A/
| SKCON A) PARKING STATEMENT
%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%% | CHENNA VEHICLE REQUIRED | PROVIDED
R A R A A R A A A A A R A A R A A A R A R A R A - ey = -
o <
A A A A A A A A A A A A A A A A N ’ﬁm;/% A A A A A A A A A A A A A A A NI EHARTATVENDANTA SWAMIROAD S TWO WHEELER 65 81
& rea: .65 A\
A A A A A A A A A A A A A A A A A A A A A A A AR | GICCPARK 7 CYCLE 520 428
%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%%% S FLOOR WISE FSI STATEMENT: A (SCHOOL)
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A 2 FLOORS com ree T e o e
A Y A A A Y A Y A Y Y A A A Y A A A A Y A A A Y Y A A Y Y A A A Y A A A Y AN A T KALAINGAR KARUNANIDHI SALAI . STILT PARKING FLOOR 0.00 0.00 0.00 0.00 0 0.00
I
A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A A N.T.S " THIRD FLOOR 000 000 000 2730.99 0 2730.99
J%%%%Z%%%%%%%%Z%%%%%%%%%%%%%%%%%%%%%%%%%% :S:;ZHFLOOR ggg ggg 328327381?; 8 mgﬁii
z / / / / / / / 4/ A A A A A A A A A A A A A A A A A A A A A ] Total 0.00 0.00 0.00 | 10923.96 0 10923.96
— e Location plan (Taken as per User Inputs) BUILDING WISE FS| STATEMENT
| - S FSI AREA TOTAL
\‘ BUILDING NO OF SAME BUILDIN COMM. RESI. IND. INST. bU FSI AREA
“ A-1 (SCHOOL) 0.00 0.00 0.00 | 10923.96 0 10923.96
“ Total 0.00 0.00 0.00 | 10923.96 0 10923.96
| : M.S. Gate C. Wall
| 4.5" (11 CM) TH / 3 5P %r F ’7
| BRICK WALL - X i , i 2
| INC.M 1:3
| Plan
“ 0.90 10.00 0.91
“‘ N
‘ P.CC.14.8—— B =
| Sand filling - — —
“‘ 0.76 8
‘J Section -
< ‘ i :
| A | AN
| 10.00M Wide Gate —
| 7.5CM HT. Dwarf Wall
| ELEVATION
| 500 R.C.C. Sﬁb r Man hole
) 0.23 4.54 0.23 i |
S ) o)
| N )
\ (@) o
| g J_A A S
w ™ ™
| o ;
| N ‘3 4“4 < a 4 4, N
| (@) O, 4 al 9 4 4 <
L‘NE ‘ - g A
CRZ | CRZ LINE -
| Plan — P.C.C.1:4:8
| Details of Rain Water —— Sand filling
| & Sullage Water Sump SECTION A-A
| 5.00
| ™ bt ' | * |
| (Q\) .
| =) o
| x of « A A 8
) | ) o W ™ w0
ot | 2 o o <
o | ©
% S 2 «AAGAA S “"41« «
‘; ‘.%‘ o =)
/ | \ 9 Plan — P.C.C.1:4:8
6.00 63,09 | Details of Pro Sump For Drinking Water __ Sand filling
SECTION A-A
! ,, 600 —
I’PERPORATED SLAB 1.5" THICK
_J\‘
7 [F————T——=———] _—SILT ARRESTER G.L G.L
o o SN AN
L .
g _ RIVER SAND o X Plinth beam
+—BRICK WORK FOR N
+ SUPPORTING SLAB | — 10mmgd
L PEBBLE/BROCKEN BRICKS ] @1 OommC/C
— ( Bothways)
\\SILT ARRESTER h - Pcc 1:4:8
- _ — S 100mm thick
©
O S -
© o
ﬂ- ()‘ ()“ ‘()" - ‘(“i C - )] - , ) )
o f\% ——Sand filling
. o
SECTION
. . 2.75
Percolation Pit
| 0.30
;_*__522:_;5 4 R
I (UG)TANK | o 10 D h
> kDrinking Wateri N o
: e !
|_|>J i (U/Q)TANK ,' © P
= ;_(Raln Water) |«
o\ v -/ 7/ /////9//7////7,////// /2 //"///7/-/-7°7J/" /7y |(b——-__
= ! (U/G)TANK_l, 1:
E [(Sullage Water),' o
% L | + Dwarf Wall Details
~ 500 —— DETAIL OF COLUMN FOOTING
PLAN
HEAT RADIATION FROM SUN -
5304
SOLAR SYSTEM
Rain Water Pipe
Gate Gutter
Gate Gutter
o | Proposed Rain Water Harvesting System
Provided as per CBR Norms Drawing No:3A
| Not To Scale
|
| APPROVAL CONDITION
|
| 2023
| Approval Date _
| Approval No. Power Holder For Max Space Realit
< | | P _ Permit No.
% - 77777777777777777ﬂ777Vﬁf?_,,,44,,*777.7124.60(va)—7-?:**f*******é{%ﬁw*’* VIR ‘;
é,»* e e T T T T, BQAP/WPENWQ/W%WW){VKWWM&NMQ/Q{W%&%WM/DE/G)FIDW/N {{{::::::::: FE S 97%
-— . OO 4, z
— R 7—777f:::::::::::::::::::::,777777—7777*124-60(35)****”’777777777 SCALE ~ 1:100 4& “

SITE PLAN (Scale - 1:200)

This Planning Permission issued under
New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.

(MD) No.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

Signature NOLV erified
Digitally Signed by;
Registered Engine rade I:

S.ATHIYAMAN
Sign Date: 12/26/@3 6:11:42 PM

Applicants ( Owner / Developer / Power of Attorney )

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY
APPROVED
SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

Signature rified
Digitally Signed by:-
Assistant Planner: SANTHOSH M.S
ign 1/19/2024 1:53:01 P)
Letter : CvMDA/PF’/lNST/S/ /2023
Al
Permit No.

O\ . : OL-PP/INST/00012024
roval Date : 01/18/2024 2:4 PM
it No. 0OL-00722

For (Deputy Planner / Chief Planner / Member-Secretary)
High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

KEY NO. 2688

ARCH_E (36.00_x 48.00 Inches)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer


AutoCAD SHX Text
SW

AutoCAD SHX Text
W

AutoCAD SHX Text
NW

AutoCAD SHX Text
SE

AutoCAD SHX Text
E

AutoCAD SHX Text
NE

AutoCAD SHX Text
S

AutoCAD SHX Text
N


BUCKINGHAM CANAL

11.0 M Wide Road
As Per Site 79.90m

O
Py,
N
E
Z
m

2m Ht Compound wal

Fel

FLOOR NAME

SHEET NO. 2/5

FLOOR NAME

PLAN SHOWING THE PROPOSED CONSTRUCTION OF
STILT FLOOR + 4 FLOORS (HEIGHT —-18.30M) HIGHER
SECONDARY SCHOOL BUILDING AT S.NO.191/1, 191/2,
191/3, 191/4, 191/5, 191/6, 191/7 & 191/8 OF KARAPAKKAM
VILLAGE WITHIN THE LIMITS OF GREATER CHENNAI
CORPORATION.

o 4
Z
1=
1N GL AVERAGE
[ e — — — *®0 F— — — — o
1> 4 UFTWT TANK
Im 4.5( J:‘\\M: 4.5
< HF",TT NK -36 KLD LD-4.0
I KLD LD-4.0M
14
LL FOUNDATION
= e — ] —r—- ——————— - — F— — — — 3400 mm)
1z | _ __ __ __sTsoTTouLE
ié COLLECTION PIT
I SIZE-1.50Mx1.5Mx1.5M DEPTH
: SECTION-AA
|
| SECTION-BB
|
- MH__ MH ,7_ _____ MH ,_r _______ MH S MH MH___
! F—er————— % —— — — — — F——— e ———— [
| | L e
i UFTWT TANK T SHT- 450
I KD TWT TANK -80 KLD LD-4.0M DCT{TFANV\ 40 KLD SBR TANK - fgﬁ\_’\? gOOy;FL/I\:)N[(D-_jM
| LD-4.0M LD-2.5M 75 KLD LD-4M
] o
= LIST OF MECHANICAL UNITS - STP & UF
=
12 SECTION-CC SNO |MARKS | DESCRIPTION
& ) 1 |8 BAR SCREEN
| % R — 2| RSTP | RAW SEWAGE TRANSFER PUMP
o D D 3 | a8 AIR BLOWER
@ ”‘ e ip 4 | RSP | RETURN SLUDGE PUMP
z 1 I 5 | sp SCREW PUMP
< | 6 | CR CENTRIFUGE
o 7 | FFP | FILTER FEED PUMP
—— 8 | PSF | PRESSURE SAND FILTER
|
T 9 | ACF | ACTIVATED CARBON FILTER
15 D — L B
i 10 | cDS | CHLORINE DOSING SYSTEM
| , l\\‘ | 11| UFFP | UFFEEDPUMP
| o - - 12 | UF ULTRA FILTRATION
! ¥ 13 | CAU | CAUSTIC DOSING SYSTEM
5 | HCL DOSING SYSTEM
| 3 - ‘m 14 | HoL
I I =] 15 | UFBP | UFBACKWASHPUMP
, -
|
! .
| a
l | 1iiii::ii{&ii:ii%“fig%%iiiii: ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
|| - - ko LAYOUT - SEWAGE TREATMENT PLANT - 100 KLD SBR
| . L |UFTWT TANK - X - o R
! ' 36 KLD b B LIST OF TANKS
! LD-4.0M - 'S Lo OF TANRS:
| ‘ I ] 1 R I D I A § S s ) [ SNO | DENO. | DESCRIPTION
|
| | A M
| N obs - | .i_ TWT TANK -80 KLD LD-4.0M DCT TANK -40 KLD SBR TANK - g < EQ TANK - | ! Bse BAR SCREEN CHAVBER
! OFO | T -| LD-2.5M 75 KLD LD-4M S § 60 KLD LD-3M . 2 |Eear EQUALIZATION TANK
‘ : £ 9
= ‘ 4o 7 | 3 |SBR | SEQUENTIAL BATCHREACTOR
| : 4 |DCT | DECANTER TANK
| I R T f 1 |
| | AR . 3 = 3 ,** =F = 2 ! 5 | SHT SLUDGE HOLDING TANK
I - ; ) .
| | \< : 6 |TWT | TREATED WATER TANK
‘ / Q 8 7 | UFTWT | UF TREATED WATER TANK
| ‘ STP TANKS PLAN
| ‘
10 |
z ‘
=
) ‘
1]
> |
%
L ‘
T ‘
14 ‘
§
1Z |
I< S ! \\
:Df ~ @ \
< \
I 9 =) \ '
o \
I : \
I \ ’
| | \
| \
| \\
\
\
\
\
\
I
|
|
|
|
|
|
|
I
I
|
I
I
|
|
|
(@ I
- S
O |
)
w
() =
[
<
T
AN |z
@
M |2
=
2 |
|
LL STP
L :
I DRIVEWAY 3.00M
0 |
< |
| ‘
! 6.00 / 33-1 5 { 63.08
\___ SHEAR WALL SHEAR WALL —/
— —l
< <
= = N
o o
< < |I” 150,
wi w
| I I
i %) %)
| | L L
|
| 6.93 |
I I I I I 1 —‘H#N‘DTCRP‘PE‘D'H#NBRAII(
N
Hopt LU
S S L =
2 ) <
' L] el ||
| | | | ] ll A 711 L
I 6.93 |
|
™
&
N~
10)
Z (o}
@ g
>
& 6.00 [ | | | L
< 1‘7 8.23 H 8.23 !f
T | 5.18
& T NDICARRED HANDRAL
% I !
Tl (B <
z Al fse} ] ig L ko
c ) [ : L k18P w HPED HANDRAIL
| ! 9 LIFT
5.18 1.83x1.83
) wa 82 EAL R 16,46 o
. | |
CO |
AN |
O |
—r |1
o —
Pro.sump for Drinkjag
U) ! ] 1 ] 1 L 1 waiter hermtically
| U/G)TANK(®inking Wate
8 9 o scientifically closed
e > N o o ~5.00 x 3.00 x 3.00~
q) < N~ - "LO_SUMp Tor roof fop
, = rain water hermitically
w | | | | | [ | (U/G)TANB®ain Water)
Z sci/enﬁffcally “vlosed
2 v ~5.00 x 3.00 x 3.00~
E a \I F pro.\sump for Sullgge'
(D 7 > watex hermitically
g < a a U/G)TANK(Sdllage Water,
> s Z:I 2. scigntffically Thoged
< W ~5.00 x 3.00 x 3.00~
= = =
[nd [nd
i} (@) < <
9 : :
Z n 2 n
1S /—SHEAR WALL P SHEAR WALL —\
©| 600 | 2 .l 8.00 | B i
I 16.46 1 16.46 |
| 5.18 150,
| ‘ TANDICAPPED HANDRAIL
1Ko ITTT] i o
e (A -
| il sg) <____ ig i ©
&
I Jj | 511812
—— 518 H
6.00 | 16,46 24.69 | 57.84
. 1 1 1 N N
|
53 04
I o
&
|
|
2 00 6.93 |
| | | ¥ | | | i -|~[|AND|CAPPED HANDR/—\ILT
Nl
peH
S A S
o op H <t
| T
Al m m " " 0 SR ],
6.94 |
! 1 2 - |
m |
x -
s < Jou
| 2 Al &
[nd
~ <
wi
9 %
= SHEAR WALL —\ SHEAR WALL —\
)
L 6.00 i | | | | | g L 64.55 \
& ; 49.60 \
< \
T ; 56.54 I \
14 \
L \
\
&
Z \
< \
o \
| \
! &
\
\
\
| \\
—_ \
~N \
© \
© \
|
| \
\\
\\
\\
|
I \\\
\
\\
I \
DEED NO:10423/2023 1000 A R S e S T =~
: - _ O m—mmmmmmm—— R et — S ———— =
 ROAD WIDENING GIFTED TO CMDA VIDE GIFT S TR IO I I L e e
e ——— ———————— = (w)
| S e o — o = “ROAD WIDENING (1.20M WIN )
—————————— ————Q—_— - —11 e \
a4 As Per Site 124.60m As P S
OONH / S e :
S r Sit - S
Wide Road
o 7.20 M |
o n
S
SITE CUM STILT FLOOR PLAN (1:200
n

Previous File No. CMDA/PP/INST/S0477/2023
Approval Date
Approval No. Power Holder For Max-Space Reatity P

Permit No.

SCALE  1:100

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY
APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under
New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.

(MD) No.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

For (Deputy Planner / Chief Planner / Member-Secretary)
High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

KEY NO. 2688

serDefinedImperial (60.00 x 40.00Inches)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer




FLOOR NAME SHEETNO. 3/5

FLOOR NAME

PLAN SHOWING THE PROPOSED CONSTRUCTION OF
STILT FLOOR + 4 FLOORS (HEIGHT —-18.30M) HIGHER
SECONDARY SCHOOL BUILDING AT S.NO.191/1, 191/2,
191/3, 191/4, 191/5, 191/6, 191/7 & 191/8 OF KARAPAKKAM
VILLAGE WITHIN THE LIMITS OF GREATER CHENNAI

CORPORATION.
' 16.57 ' 16.57 ' 3.47 ' 3.47 I 129 ! 8.23 ' 3.47 ' 3.47 ' ' 16.57 ' 16.57 ' 3.47 ' 3.47 I 129 ! 8.23 ' 3.47 ' 3.47 '
T - —— —— : T T B — —— : —T — — N T N — — : T T P — —— : — 1 — — N
0 U U 5.42 B 1 I U 5.42 ENN 0
N it N
< wcC < wcC
L ! | !
C i 2.35 © C i 2.35 ©
qT S kT ®
Dl 4 ™ Dl 4 @
R wcC R wcC
% T 2.35 1 % T 2.35 U]
ORTT - O T ]
D~ B NN 4
o o oo Lo WC - o o © LN wWC -
g CLASS ROOM g CLASS ROOM 8 BOYS TOILET T 2.35 g CLASS ROOM g CLASS ROOM 8 BOYS TOILET T 2.35
@ & 2 a7
< - & WC 7 o || & WC {
! —— 235 Q ! — 235 9
[ — 121 3 N [ — 1121 3 7
2 o
SE=E " “|=2 =25
AN |fovn EE oo EE
oj
D \Aza 8.00 A4 D D A4 8.00 A4 D D 6.63 1255 D A4 8.00 A4 D D A4 8.00 A4 D D 6.63 1.25 5 - —
T i I Tk e | [ M F 4 e I B2 QI HANDIGARPED MANDRAIL ! ] ; ] [ e — ; | I B2 gl HANDICAR P?D_F[D Al
<
© T O
o o
up o up N
© (o]
- CORRIDOR oPe e SIARE - - CORRIDOR Gl -
3.05 WIDE « 3.05 WIDE @
—=—— NA 8 — Nad 8
AN N
I D————w | —_ o — I DT N E— : N E— o I DT N E— : N E— o I 6.71 I DT | —_ | o I DT | A | O I DT | : | O I 6.71